
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (08/31/2023)  Page 1 of 4 
[...]
JOB NO: 4238-1006JUNE 2024

UNIVERSITY OAKS
WWTP DISCHARGE PERMIT (3-MILE)

USGS TOPOGRAPHIC MAP

ATTACHMENT 2

1-MILE
DOWNSTREAM

3-MILE
DOWNSTREAM



Attachment 5 – Affected Landowners Map & List 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



!(

1098

CINDY LN

A
 G

 C
L

E
A

V
E

R
 S

T

J L BROWN ST

O J BAKER ST

M
A

N
U

E
L

 R
D

P
IN

E
 S

T

BEAN ST

O
S

C
A

R
 P

IP
K

IN
 S

T

E N NORRIS ST

WYATT CHAPEL RD

CREEKSIDE DR

R
E

D
A

B
L

A
N

D
E

VA
N

S
ST

O
 J

 T
H

O
M

A
S

 S
T

U
N

IV
E

R
S

IT
Y

 D
R

LEROY MARION ST

ANNE PRESTON ST

T R SOLOMON ST

L W MINOR ST

E
E

O
B

A
N

IO
N

S
T

D W MARTIN ST

KI
KA

DE
LA

GARZA

RD

BILL DANIEL RD

S
TA

D
IU

M
 D

R

GOLF TRAIL DR

CAMERON RD

R
IC

H
A

R
D

S
 R

D

5

12

4

3

6

7

8

9

10

11

12

13

P
at

h:
 T

:\4
23

8\
10

06
\W

C
M

U
D

61
_W

W
T

P
_P

er
m

it\
pr

o\
pr

o.
ap

rx

THIS PRODUCT IS FOR INFORMATIONAL PURPOSES AND MAY NOT
HAVE BEEN PREPARED FOR OR BE SUITABLE FOR LEGAL,
ENGINEERING, OR SURVEYING PURPOSES. IT DOES NOT
REPRESENT AN ON-THE-GROUND SURVEY AND REPRESENTS ONLY
THE APPROXIMATE RELATIVE LOCATION OF PROPERTY
BOUNDARIES.

AERIAL PHOTOGRAPH DATE: NEARMAP 2023

0 300 600150

FEET

²

DATA SOURCE: PARCEL - WALLER COUNTY APPRAISAL DISTRICT
(MAY 2024)

LEGEND

!( POINT OF DISCHARGE

DISCHARGE ROUTE

150' BUFFER ZONE

APPLICANT PROPERTY
AND WWTP SITE
BOUNDARY

AFFECTED HOMEOWNERS

JUNE 2024

ATTACHMENT 3
AFFECTED LANDOWNER EXHIBIT FOR

APPLICANT BOUNDARY

UNIVERSITY OAKS WWTP
DISCHARGE PERMIT

MAP KEY OWNER NAME ACREAGE
1 O'BANION LORRAINE 43.4
2 O'BANION LORRAINE 7.22
3 CLARK OSBORNE JR 0.84
4 PRAIRIE VIEW A & M UNIV 310.01
5 AQUARIAN ALLIES LLC 10.53
6 HOOD PATRICIA ANN 1.09
7 INOC PROPERTIES 17.62
8 WOODS BEVERLY JO MIMS 3.71
9 LAWRENCE CAROLYN NAN MIMS 3.86

10 PREMARK INVESTMENTS LLC 3.74
11 KILPATRICK KOLLYE W 7.25
12 WRIGHT TRUSTEES OF RAYMOND J JR & 3.38
13 BROWN BARBARA TOMPKINS 5.75



UNIVERSITY OAKS, LLC 
3040 POST OAK BLVD #STE 1212 

HOUSTON, TX 77056 

O’BANION LORRAINE 
13911 BLUFF WIND 

SAN ANTONIO, TX 78216 

CLARK OSBORNE JR 
P.O. BOX 2863 

PRAIRIE VIEW, TX 77446 

PRAIRIE VIEW A&M UNIV 
301 TARROW STREET 

COLLEGE STATION, TX 77840-7896 

AQUARIAN ALLIES, LLC 
9900 SPECTRUM DR 
AUSTIN, TX 78717 

HOOD PATRICIA ANN 
C/O LINUS JOSEPH GUILLORY JR 

39163 ADDIE GEE 
  HEMPSTEAD, TX 77445 

WM CREEKSIDE, LLC 
500 W 5TH ST #STE 1010 

HOUSTON, TX 77064-1357 

WOODS BEVERLY JO MIMS 
4507 AUSTIN 

HOUSTON, TX 77004-4907 

LAWRENCE CAROLYN NAN MIMS 
8222 SOUTH PRAIRIE 

CHICAGO, IL 606219-0619 

PREMARK INVESTMENTS, LLC 
3535 WESTHEIMER RD, #STE 250 

HOUSTON, TX 77027 

KILPATRICK KOLLYE W  
22804 LANEVIEW RD 

HEMPSTEAD, TX 77445 

WRIGHT TRUSTEES OF RAYMOND J JR 

5644 HENSLEY DR 

FORT WORTH, TX 76134-2202 

BROWN BARBARA TOMPKINS 
1502 ROSEWOOD CT 

FRIENDSWOOD, TX 77546-7546 
 

 

  

 

  

 

  

 

 



Attachment 6 – Original Photographs 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

1

2

3

4

Site Boundary



        

                               1-North                                                                       2-East 

         

                              3-South                                                                       4-West 



 

                                                                     Downstream 

 

                                                                    Upstream 

 



Attachment 7 – Buffer Zone 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



60

0 120'60'

SCALE: 1" =      '

LJA Engineering, Inc.
3600 W. Sam Houston Parkway S.               Phone 713.953.5200 
Suite 600                                                           Fax  713.953.5026
Houston, Texas  77042                                             FRN - F-1386



Attachment 8 – Supplemental Permit Information Form (SPIF) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: PVTPFL, LLC 

Permit No. WQ00 Click here to enter text. EPA ID No. TX Click here to enter text. 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 

Approximately 500 feet northwest from the intersection of FM 1098 & Wyatt Chapel Road, 
in the city of Prairie View, Waller County, Texas 77316 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Ms. 

First and Last Name: Ashley Broughton 

Credential (P.E, P.G., Ph.D., etc.): P.E. 

Title: Senior Project Manager 

Mailing Address: 3600 W Sam Houston Pkwy S, Suite 600 

City, State, Zip Code: Houston, TX 77042 

Phone No.: 713.380.4431 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: abroughton@lja.com 

2. List the county in which the facility is located: Waller 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
Click here to enter text. 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

Effluent will discharge to a ditch thence through storm sewer directly south to Ponds Creek 
Segment 1202P. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☒   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☒   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
The WWTP site is approximately 3.6 acres and will require some excavation for plant piping 
and electrical conduit.  

2. Describe existing disturbances, vegetation, and land use:  
Land used for cattle. 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
Phase 2 – 2026; Phase 3 - 2028  

4. Provide a brief history of the property, and name of the architect/builder, if known. 
N/A 

 



1-M
ILE

P
at

h:
 T

:\4
23

8\
10

06
\W

C
M

U
D

61
_W

W
T

P
_P

er
m

it\
pr

o\
pr

o.
ap

rx

0 3,000 6,0001,500
FEET ¯

POINT OF DISCHARGE

DISCHARGE ROUTE

APPLICANT PROPERTY
AND WWTP SITE
BOUNDARY

OUTFALL 1 MILE BUFFER

MEASUREMENT

JUNE 2024

USGS TOPOGRAPHIC MAP

UNIVERSITY OAKS
DISCHARGE PERMIT

1-MILE
DOWNSTREAM

3-MILE
DOWNSTREAM

APPLICANT PROPERTY
AND WWTP SITE

BOUNDARY

POINT OF
DISCHARGE



Attachment 9 – Treatment Process 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



APPENDIX 9 

DESCRIPTION OF TREATMENT PROCESS 

(In reference to Domestic Technical Report 1.0, Page 1, Item 2A) 

 

Proposed Phase 1 – 0.125 MGD 

The treatment system utilizes the extended aeration mode of the activated sludge process. The plant 

will initially be capable of treating an average daily flow of 0.125 MGD and a 2-hour peak flow of 0.50 

MGD and consists of steel tankage. Plant influent will be pumped from the on-site lift station to the 

headworks which has a manually cleaned bar screen. From there, wastewater flows to two aeration 

basins with a total volume of 13,920 cubic feet. From the aeration basins the wastewater flows to a 

single 40-foot diameter clarifier with a total volume of 13,195 cubic feet. Clarified wastewater flows 

from the clarifier into a single chlorine contact basin, with a total volume of 2,040 cubic feet, to the 

outfall. The sludge in the clarifier sump is recycled back to the aeration basins as RAS or wasted into two 

aerobic digester basins as WAS with a total volume of 7,020 cubic feet. The digested sludge is collected 

and disposed by a certified sludge hauler. Supernatant from the aerobic digesters is returned to the 

aeration basins. 

Proposed Phase 2 – 0.250 MGD 

The treatment plant will continue to operate in the complete mix mode of the activated sludge process. 

The proposed expansion for the second phase will provide an additional 0.125 MGD of treatment 

capacity by constructing an additional steel tankage for one additional aeration basin to the existing 

steel tankage. The treatment system utilizes the extended aeration mode of the activated sludge 

process. The plant will initially be capable of treating an average daily flow of 0.250 MGD and a 2-hour 

peak flow of 1.00 MGD and consists of steel tankage. Plant influent will be pumped from the on-site lift 

station to the headworks which has a manually cleaned bar screen. From there, wastewater flows to 

three aeration basins with a total volume of 20,880 cubic feet. From the aeration basins the wastewater 

flows to a single 40-foot diameter clarifier with a total volume of 13,195 cubic feet. Clarified wastewater 

flows from the clarifier into a single chlorine contact basin, with a total volume of 2,040 cubic feet, to 

the outfall. The sludge in the clarifier sump is recycled back to the aeration basins as RAS or wasted into 

two aerobic digester basins as WAS with a total volume of 7,020 cubic feet. The digested sludge is 

collected and disposed by a certified sludge hauler. Supernatant from the aerobic digesters is returned 

to the aeration basins. 

Proposed Final Phase 3 – 0.980 MGD 

The treatment plant will continue to operate in the complete mix mode of the activated sludge process. 

The proposed expansion for the final phase will provide an additional 0.73 MGD of treatment capacity 

by constructing two concrete bullseyes with an additional chlorine contact basin to the existing steel 

tankage. The expansion will allow the wastewater treatment plant to treat an average daily flow of 0.98 

MGD and a 2-hr peak flow of 3.92 MGD. Plant influent will be pumped from the on-site lift station to the 

headworks which has a manually cleaned bar screen. From there, wastewater flows to the two bullseye 

plants with aeration basins of a total volume of 76,713 cubic feet. From the aeration basins the 



wastewater flows into the bullseyes’ 52-foot diameter clarifier with a total volume of 48,606 cubic feet. 

Clarified wastewater flows from the clarifiers into one chlorine contact basin with a total volume of 

8,483 cubic feet, to the outfall. The sludge in the clarifier sump is recycled back to the aeration basins as 

RAS or wasted into the aerobic digester basins as WAS with a total volume of 39,899 cubic feet. The 

digested sludge is collected and disposed by a certified sludge hauler. Supernatant from the aerobic 

digesters is returned to the aeration basins.  

 



Attachment 10 – Treatment Units 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



APPENDIX 10 – Table 1.0 (1) – Treatment Units 

MAJOR COMPONENTS OF TREATMENT SYSTEM 

(In reference to Domestic Technical Report 1.0, Page 2, Item 2B) 

Major components and size for each project phase are as follows: 

Proposed Phase 1 

(0.125 MGD) 

Type of Unit    Number of Units  Size (l’ x w’ x d’) 

 

Aeration Basin     2   50’ x 12’ x 11.7’ swd 

 

Aerobic Digester    2   25’ x 12’ x 13.2’  

 

Clarification     1   40’ dia x 10.5’ swd 

 

Chlorine Disinfection    1   20’ x 12’ x 8.5’ swd 

  

 

Proposed Phase 2 

(0.250 MGD) 

Type of Unit    Number of Units  Size (l’ x w’ x d’) 

 

Aeration Basin     3   50’ x 12’ x 11.7’ swd 

 

Aerobic Digester    2   25’ x 12’ x 13.2’  

 

Clarification     1   40’ dia x 10.5’ swd 

 

Chlorine Disinfection    1   20’ x 12’ x 8.5’ swd  

        

 

Proposed Final Phase 

(0.980 MGD) 

Type of Unit    Number of Units  Size (l’ x w’ x d’) 

 

Aeration Basin     4   120° x 18’ x 14’ swd 

 

Aerobic Digester    4   60° x 18’ x 13.2’ 

 

Clarification     2   52’ dia x 11.4’ swd 

 

Chlorine Disinfection    1   45’ x 20’ x 10.5’ swd  

   



Attachment 11 – Process Flow Diagrams 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



A

LJA Engineering, Inc.
3600 W. Sam Houston Parkway S.               Phone 713.953.5200 
Suite 600                                                           Fax  713.953.5026
Houston, Texas  77042                                             FRN - F-1386



A

LJA Engineering, Inc.
3600 W. Sam Houston Parkway S.               Phone 713.953.5200 
Suite 600                                                           Fax  713.953.5026
Houston, Texas  77042                                             FRN - F-1386



A

LJA Engineering, Inc.
3600 W. Sam Houston Parkway S.               Phone 713.953.5200 
Suite 600                                                           Fax  713.953.5026
Houston, Texas  77042                                             FRN - F-1386



Attachment 12 – Service Area Map 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



400

0 800'400'

SCALE: 1" =        '

LJA Engineering, Inc.
3600 W. Sam Houston Parkway S.               Phone 713.953.5200 
Suite 600                                                           Fax  713.953.5026
Houston, Texas  77042                                             FRN - F-1386



Attachment 13 – Nearby WWTPs 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 